e e T S ] :"’*4
MILL TEST CERTIFICATE | = ahiodlag
Customer DUFERCO ' STEEL
% 63, Jungbang-daero, Tong-gu,
LJ/C No. _ Head Office incheon, 401-712. 5. Kotea ’
{0 No. 322014110311 Cerlificate No. H20141103200 - 1
Commaodity H-BEAM Ciass Ceil. No.
ASTM AB72 GoU/AGEE/ o T =
Specllication CgA 350W i Dale of issue 20141117
- Chemical Composition (%) Tensie Test Impact Test (V-nolch) 5
; eces e S uaelickbe e} emarks
Dimensions ~1le Cu { Mo | Al ! T T ol T @ s o ! o
& Length Heal No Welghts |__ Sl |Mnj P J Symigor| v | M]S| Strenglh Y’B'm polnt] Flongation’”! ;ﬂg AVG "1 213 {Impact Specimen Size)
{ka} *100 K1060 X100 x 1000 X100 N/mm* % () o
T0X8X33 : G L I B : 523 395{ 24.0{ 0.79)
40.00 FT W 15ae 3,594 i 17 59 22 7 o 17l 4] ' 1q 34 521 100 o5 077
TOXBX33 iE EE 5203 00 245077 B
40 00 FT P123885 | zaged 18 1959 29 O 4o qa) o q} 9. 198 - pd  ad 25,00 0.7
[10XEY33 il e 54 2 300 2 N 524 405 2400 0.77 -
40.00 F1 D 123434 | goqa) 18 '] 89 23 B qq] 20l 3] 'Y 19 35 528 407 2469 0.77
Lol : i BT : 31 . 7 T % 07 T
40.00 FT ,D 123439 64,6921 1019 58 28§ gl 4 o T W 524 403 2504 077
{URBX30 . E Zd R B e T 514 378 2704 0.74 - T
40,00 FT 0123436 | yg955] 8 T4 B4 23] § i, 13 oot 19 1Y 35 518 380 2600 0.7
12X0-1/2X26 9 211 g 4 ot 405] 25.04 0.79Y
40 00 FT D 123338 4,248 1 19 60p 27 4 q & 1 17 10 R | B 407 249 o 78l
To%E6-1/2%26 58 28 9 A4 i 51 305 250 0.78
40.00 FT D 123339 | 4549) 19 1§ 59 1R 8§ gl qp | VP M| 8 s2d 407 2000 0.78
T2X6-1/2X26 a8 24 3 9 ¢ " 502 390 P60 OB
40.00 FT 0123340 | 4y 5ap) ' 1Y 59 2| yof 45| o 14 19 a2 509 402 258 0.79)
12X6-1/2X26 72 2 2 E 523 410 24. 0.78
Bt D 123341 azosy 18 19 59 18 4 G ] MR B < 594 409 Sadl o718
- 469
SUB TOTAL 249 89
iNcle)  {1) Ceq: (CE=CAHMn/6+Cr/S1V/5tMo/S+Nif 1 5+Cu/15) (2} Gauge fenglh : 200 mm (3) Yield Ratio = YP/TS
C AAn WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
& . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
HMS | 102{A)-3a ® OIEEIERTE &+ % 5tof R #olel Al g Sl vjARE] (QRcode scaner App @ Qreal) A4{216%207)
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il MiLL TEST CERTIFICATE STEEL
Customer DUFERCO
Ko 63, Jungbong-daero, Dong-gu.
LC No Head Gtfice  Jincheon,4n1-712, 5 Korea
PIUNE) o 455014110314 F:aflllifzéla NU‘,,,.M.__. iHZ0141 103208 - 2
Commodity - BEAM Class Cert. No.
T ASTM AB77 GEO/ABER/ e
Specification CSA 350W Date of lssue BT e
A Chenical Composition (%) Tensile Test Impact Test (V-notch}
. eces D ms fi-y Bt IR ey S S R e Remarks
Dimensions 5 . . PGy Mo | Al Tensile . 7 3 : :
9y Heal No. (51 i Si IMn P j L : o Yield point} Elonpation'/] Yield | AvG 1 I 2 J 3 timpact Snecimen Size
& Length Welghts =3 LSRN Stiengih i Elongation Ratio 3 ! ! Size)
{kg) X100 x1000 100 > N/mim? % [ ¢
TPX6-1/2X25 L enan &l 5 A28 2§ . ) o 550 427] 240 078
40.00 FT 123342 anppe| TH TR T 28 Ty gyl 4] 24 3% 35 547 423 245 n 77 !
T2XB- 172%26 . 16} . -7 I M 540 422 24.00 6.7
40.00 F1 PAEsanS | gseal 19 M0 T2 B 4 g4 gl W R 545 424 248 078
12X6-1/2X30 . [ o 26 1 & 517 380 25, 0.74 )
40 00 FT DI12I670 | aoed "9 'Y B 2N A e of o 1§ M Y oy ap 240| 079
12K6-1/2%30 casy ] 1BH . & 20 2 4 N BOB| 375 e orel T
Pt I 123334 sa560 '8 19 ‘fB 725 75 A 18 3| 17 1ol 3 510 378 =l oo
12761735 23335 Coar T b )T R A BRI BT T, 245 0.7 . B
10 00 FT i) 123335 52,004] 17 e oey 24 g o By 1 3 504 o 55 07
[12X6-1/2X30 ; 7] A 27 2 8 % ; 508 377 26.0] 0.74
16.00 BT D 123336 9,248) 1o 15 s8 310 oy Y % ML IR B 510 370 258 674
18X7~1/2X50 S 12 o 2n wpenty s521) EEE 26,00 0.7
40,00 FT EITTT0 | romse V) 1Y BN 2 0§ T4 3] 17 4 Uy 1Y A 5290 401 259 0.79)
18X7~1/2X50 65 - 26 2 4 g ik < 532 411 2 0.77 =7
40.00 FT F E277 58,955 181§ 62 200 9 Ty 5] g ¢ YU 527 406 250 0.7
18X7-1/2X50 s 43 ¥ 28 2 [2 524 409 26.00 0.7§
40,00 FT SR T I s s I I I O O s 2 254 078
3 502
ISUB TOTAL 210,888
(Note) (1) Ceq: {CE=CH#Mn/6+Cr/SHV/5+ Mo/ S NI/ 5HCu/15) {2) Gauge length : 200 mm {3) Yield Ratio = YP/15
C AA” WE HEREBY CERTHY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. ® ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
A8 EE ubA g (QRcode scaner App © “Qreal’) Ad[210x297)

HMS 1 102(A}~3a
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| MILL TEST CERTIFICATE | &% cTEEL

Lusiome: DUFERCO i

X ﬂ-?ﬂ, Jungbong-daerc, Dong-gu.

LIC No. Head Office iricheon, 401-712,. 5, Kurea

IR ND, 22014811031 ) berlicale No. 20141103209 - 3

Commodity H-BEAM Class Ceil. No.
[ ; ' o ASTM AG72 GHO/AGRZ] "E’W'T'":' o o

Specilication CSA 350W ale of Issue 20141117

Chemical Compasition (%) Tensile Test - Impact Test (V-notch)
Dimensions Risteg p CulmMel Al Tariske 9 Remarks
& Length Hag! No; - ! A IMn 4 f S| i l Cri v } Nb | Sn fcEf Stiength [Y"—’*“' rointf Elongation®) ;ieii‘ AVG | 1 2 i; 3 [{lmpact Specimen Size)
{t - alio i =
(kg) ® 100 =000 *100 ® 1000 * 100 Mimm?2 a % ) o

T2X10%53 z 4 ” 28T 547] [E] 250 0. 78]
40,00 F T f LERE0 2:&.023 mraedon g o d o 1 W M sl s 2400 078l
12X10X53 pras i -7/ - R R R Cs38| 4t T EBE 0 T 5
40,00 FT 5 k7790 ?‘saa g oo cH -9 e 844 F 4 M 531 411 25.00 077
ToX10753 S P T R TR TR . 529 09 60| 0.77
40,00 FT E '?’fﬂ i BB ”____"f‘ ) ?522 O 8 o8 g 3 A0 02 27l asz 2550 076

1271 0x53 S e T4 % - I B v 535 [PV TN BV i T B
10 00 FT E 10742 Lygaeg 10 19 88 2 A4 "o jledidec§ 12 59 52 118 0 o.rJ
12410X53 T i e e e 25 4 6 £ PO E | S o B = = =

e ; 64 21 | : .
10.00 FT RN T2 - T T A A by L W 527 413 2650 0.7g]
T2X10463 3 26 2 : R any 25.5) 0.73!
40 00 F 1 F177744 | 2eed 17 G BN 24 B o ad 1d . 4 V| P esn 250] 07
TPK10X53 i n .15 M S 537 [T 26.0] 0.77)
40 00 FT F 177745 sar] 1 5 2 A Gl 4 o 94 22 531 410 268 0.7

T2X10X58 % i 5 3 d " s 4 549 ETE: 76.0] 0.75
49.00 FT E 177755 szsz;&”"‘"’ﬁ" 27 9 o g 1q 19.018E . s48] 410 25.0] 0.75
T2XT07568 i " -, SR Ra 548 20 260 077
10,00 F1 E177756 | igead 'Y M BT %0 8 ol g 4 'Y %9 med g 26.5 0.74

TG
SUB TOTAL 94,304
(Mote) [1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni15+C0/15) (2} Gauge lenglh : 200 mm {3) Yield Ratio = YP/18
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
" e ABOVE SPECIFICATION AND ALSC WITH THEE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
AA(210%287)

HMS | 102{A)~3a i* 15 & oto] #E Yelo] AbE R T ol 8L (QRcode scaner App - Qreal’)
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Conlraci No.
L] ¥ Ty g F ~y .
=i B MILL TEST CERTIFICATE
Ctnmes DUFERCO
i 3, Jungbenii-daero, Tiong-gu,
L/C No. Head Oifice incheon,401-712, S, Korea
Finhe e 014116311 B Cerlliical Ho 1420141103209 — 4
Commodity HoBEAM Class Cert. No.
RETM AL 72 GEO/AGEE] e o o
Specilication CEA F50W Date of Issue 20§4-11-17
— Chemical Composilion (%) Tensie Test Impact Test (V-noloh)
N e Remarks
Dimensions . 2 c Me | Al i1 Te < " y
;Lm;"‘ Heat No. - Cisiim|p l s N‘;’ ] el l Nb I sn {gElh Slr."’*‘nsl{::‘h Yield point] EFrongation'?) ;,'ff,f, MG |1 ! 2 [ 3 Kinpact Specimen Size]
(k) X100 *x1000 X100 X 1000 X100 N/mm?2 o B T

TOX10%58 AP 6 ol BT g e . 5az a7 230 0.77]
woo0Fr  FUTTST L epse) 1 04 28 7 d 1p g 9§ 'Y ¥ s aig 245 0.7
K OKbY ” 4 = P T T 533 410 245 0.77
10,00 F1 E L0 gaeel 'H '8 84 22 9 T 4 4 7 2y 3 530 404 25.0] 0 7
T2X10%58 T 7 2 30 8 7 525 354 26.0] 0,75
40.00 FT F 177180 | 7aeq] 19 19 67 SO 19 o e a7 28 B bl eg 269 ore
12X17%79 g 7 71 I B 612 396 258 0.77 .
e ¢ 177882 oosel 19 1 58 29 d T4 Al d § 19 & i . s
PPV i 38 A P T R il E A Y i 6.0 U/ T o
40.00 F1 F 177883 | 540001 ' 19 59 29 ol o 19 4 9 = 387 26.5 0.77
14%6-3/4%30 260 27 -8 : 28 407 2400 0.76
40.00 FT P 123092 |44q qq0] '8 17 63 29| 19 Y 4 19 4 3% 36 408 24.00 076
TAX6-3/4%X30 10| 3 taap 398 2656 077
40 .00 F1 D 123101 | saa0] '8 M4 60 8 4 qo a3 5] 'Y 1Y i 392 26.0] 0.76
14X6-3/4%30 3t 32 3 £ AN, 3% 400)] 22,4 0.75
40,00 FT 123496 | yg a0l 29 9 59 29 4 Lo il o 171y 3 537 a9g 228 074
AX8X43 : 72 = G I B _ 536 317 40076
40,00 FT 76874 gaeo] '8 19 69 22 1q T 44| 14 4 1§ 34 532 408 25.00 0.74)

OTAL 389
SUB TO 270,754
(Note) (1} Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Nif 15+Cu/16) {2) Gauge length : 200 mm {3) Yield Ratic = YP/T1S

C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN AGCORDANCE WITH THE
. ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

2 wmeto] fE sl AR R upE el (QRcode scanar App © 'Qreal’)

A4(210x297)
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s MILL TEST CERTIFICATE STEEL
LuUsioinien DUFERCO
163, Jungbong-daero, Dong-gu
L/C No. . Heed Oftlce Incheon 401-712, S, Korea
P/O No. 322014110311 o Certllicate No. 20141 g -
Commodity H-REAM Class Cert. No.
o AGTM ARTZ GRDIAGaz, S T R P el
Specification CSA I50W Date of issue 2014-11-17
Chemical Composition (%) Tensio Test - Iinpact Test (V-notch}
. . ™ BT " _ Remarks
uscnteé]:é?::s HestNos " ’ v %li l c ﬁl [ o I 8 |ce™ STIT;?::;;. vield poinlf Ejongation'?! ;lﬁﬂd AVG [ 1 2 l 3 fimpact Specimen Sizel
MR ol T W [,
% 1000 X100 X 1000 X100 Nimm? % {)
14X6x43 26 z b 532 412 24, 0.77
10.00 F1 Sk L R L 535 419 25.00 077
TAXAKAT s 24 4 B! 540 118 2508 0.77 7
i g o« -
40.00 F1 LR T T d d d 1 Y s s 248 079
14XBX43 - £ 26 2 4 7 512] 39 27.( U.?d .
40.00 F1 R ETY I N I T O e T O s00] 397 0.78
T4XBHA3 s =] T e A S A | B 5 518 125 0.82 -
40,00 FT F177160  Jigam0f '] 19 894 24 4 g 4 g 4 " %2 512 420 0.82
TANEXAT e 7 ol 5 U 4 e 808 320 LY Rk -
50,00 7Y 17768 | gegpd 1 13 B 19 G "W gty 3 n & 511 423 240 0.8
1AX8X43 ol 7] - 28 2 i 51% 415 26.0f 0.80]
40,00 FT E177188 | pagef 19 "9 67 20 8 "9 gdiiqgy 4 17 38 gs;g 18 26.00 080
TAXBXA2 " 7] " 250 2 -4 S B 417 27.0f 0.80;
10.00 FT G I T T e T O I M v T s I I 594 411 25.0] 0.80
T4X8X43 SE— 23 ; FIIE : i 520) 394 250 0.76
4000 FT F177644 1ypgaed 1B 19 62 20 8 T 4y 4 o4 M) 33 526 396 2a.5 0.75
i aXE%A3 e 2 B R N 530 300 24.0f 0.76
40 00 FT E177646 | i4gpg) 7] 1§ 89 19 4 4 g o 4 1] ¥ 527 308 24.5] 076
- T
SUB TOTAL L
{Note) (1) Ceqr (CE=C+Mn/6+Cr/5+ViStMo/5+Ni/ 1 5+Cu/15) (2) Gauge Jength : 200 mm (3) Yield Ratio = YP/TS
C A/]n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
- '] ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team .
# Eolo] 2l sielo] Alg 5 & via YL} (QReode scaner App @ 'Qreal’) A4(210x297)

HMS | 102{A)-3a
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; LONHARCT e { i HYU i“%ﬁﬁi
e s — 1 MILL TEST CERTIFICATE —
LUSIOIMET DUEERCO E hi‘
63, Jungbong-daero, Dong-gu,
‘UC No. e _H.E_af. ?1!#(:9 _— _fl_(:?’lﬁf)f'l:-ﬁul— 712, 5. Kotea
P/O No. 322014110311 Certificate No. R e a
Commuodity ! H-BEAM Class Cest. No.
: B ATV ABTS Ga07ATe37 B g -
Speciiicalion ] CSA 350W Date of Issue D014-11-17
— Chemical Composition (%) Tensile Test impact Test (V-notch} "
kaf::‘;?gg Heat No. - Cc | Si JMn P ’ S Nli'l 23? i\, ] Nb I sn cett? f;li;:;;'. Yield point] Erongation'”’ ;::'I'l; AVG i L 2 3 Impact Specimen Sizel
(k;) x100 1000 x 100 Xx1000 %100 N/mm? % L
Tax6x43 2 ity 7 < 23 4 4 517 422 24 50.83
il £ 177677 sasol 7 1Y e 3| q Y il 48 4 1] a4 il pis Sed b
TARBYAS p 1 e A FHTH T2 ¥ i 500 ke 3700 0.80 -
40.00 FT k 1Troa) sagof ' VLo B 8 f | ] 8 g g7l aw 264 0.79
TdXBXA3 A ] R 212 4 514 409 245 0.8
40.00 F1 i gagd "9 19 89 2 A g ol A e 507 408 2500 0.80
1 4XTHAT e e R 29 2 3 : B 522 353 26.00 075
40.00 F1 F 177780 | araen] 19 197697 200 1 g igiad 4 1 ML B ag 26.4 0.74
TAXAXAR SR, 56 e Y T ENE R Kl 3 BRI 365 BEH Y 3 T
40.00 FT EBT0TAS 1 agppnf 14 18 67 21 14 ] 4y % N I e 27.00 0.79)
TAXBX48 g LTS I 23773 532 406, 250 07
0 00 1 177767 7a.o0e) 17 16 €8 19 10 7o 31 @ 4 1 a9 534 408 n Ma
TaX8X48 38 , 17753 Al 7 54 409| 2400 0.75
10 00 F1 £ 177768 sac0s 19 19 68 211 4 g1 4 19 M5 410 sy 075
T4XBX53 ) 14 i 28 2 E 534 401 239707
40.00 £T F 1777681 | y3a5af 19 19 64 260 7 g 3 4f 8 W 34 5380 403 2ad 07
TaX8%53 IO RN . BT i e 52 a 3 IR £33 376 2400 0.7 7]
40.00 FT e srel T 19 0N 18 8 o g g4 4 10 33 524 379 240 072
277]
SUB TOTAL 230,064
(Note) (1) Ceq: (CE=CH+MA/6+Cr/5+V/i5+Mo/51Ni/ 161 Cu/15) (2) Gauge lenglh © 200 mm {3) Yield Ralio = YP/TS
N ¥
C A /] n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team
HMS 1 102{A)-3a | W Boto] g &lolol ARE Sl ujFYuIC] (QRcode scaner App : 'Qreal) Ad4(210%297)




Cusioine

DUFERCO
L/C No.
PO No.

APPOT4VICAT

Commodity

H-BEAR

ASTM AS72 (GH0/A0027

-| MILL TEST CERTIFICATE

 HYUNDA

B STEEL

Head Otfice

Certificate No.

63, Jungbong-daero. Dong gu,
Incheon, 401712, 5. Koiea

H20141103200

Class Cert. Ne.

Date of Issue

Specificalion CSA 350W 208a-11-17
Chamical Composition (%) Tensle Test Impact Test {(V-notch}
Dimensions Pleces |-y = s CoTWa T & 5 BT . — S Remarks
& Length Hegtig, Weights C [ Sk {Mny P f 5 Ni I Cel v , Nb l sn [cel! Sl:ﬁcr\wﬁ\ lﬁeld roint{ Elongation'”’ ;iﬂ‘:d AVG ! [ 2 3 impact Speciman Sizel
(xg) %100 x1008 | 100 %1000 %100 Nimm? B e -
T4XEN5S ; 48 27 4 4 i 525 380) 74.0f
40.00 FT EA77763 | pa0g V] VY 69 17 W0 Yol 4 a4 o M| 39 598 387 235
TAYTEYRT 4 : B 27 2 4 1 523 400 26.0 i
e .
10,00 F1 I e s I I T L 509 393] 26.
TAXTOX61 i 3 E 33 5 538 436 FED
50 00 FT E178130 1 a5p1] 19 19 5 29 8 4y 44 g 9 1Y 29 52‘3‘ 19 23.4
T 66 A T X 26 5 515 337 270 ]
40 40 1T ST | pgaq 18 MEH TR B gy 14 5 9w 5i2 307 26,5
AYIORRT PN E: : T - R : 2 367 AEE
;CDG ;.? E 78133 | ¢ 856 s ob) S0 1y ol 41 18 il 30 212 307 EgC
TAXT0XB1 . 7l > 28 2 4 546 324 755
.00 6T E 178134 ""“é"; 19 14 sz 290 up T B0 a4 13 30 b1 i el
14X10X61 & 26| 2 - Hea oa0, 414 26.0
0,00 17 £ 178135 s.s3g 16 14 52 280 7 g 403 a 11 a 816 194 s
1645-1/2X26 3 3] I 7 i 514 3B 45
Wit D 123117 rare] 17 16 89 3of 9o To o J 16 g a4 i 385 Sael
T6X5-1/2%06 z 3 ; D I B - %ol 514 360 34 i
40 00 FT D123123 | 4 449 1] 19 B9 290§ g ) 4 1§ M4 33 515 304 24 5
B2

SUB TOTAL 79.95

Note] (1) Cea: (CE=CHMn/GH Cr/SHV/G+Mo/5Ni/ 1 5+Cu/15) {2) Gauge length © 200 mm (4) Yield Ratio = YP/TS

; i
C A A N WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
- v ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team

HMS 1 102(A)-3a

MBS E5i0f 28 2ioiol ATEE ol3YLET (ORcode scaner App | Qreal)

A4(210x297)



e MILL TEST CERTIFICATE e,
] DUFERCO : STEEL
L/C No. i 63, Jungbong-daers, Dong-gu,
e e — HeadOffice  lchean,401-712, S, Koren
PI1G Ne. 322014110311 Carlificale No. 190414 aenn
Commodity H~BEAM ss Cert. No.
ol ASTM AR7Z GROJAGHET e s
s iation CSA 350W Date of lssue 201411~
o ; _— Chamfcii‘ Composition (%)} N Tensile Test Impact Tes! {Y-nolch} &
mensions 1 u I Mo TTAT T ) Tensile i i e e EE Kemencros emarks
& Length HeatNo. Welghts L IMH it ! S M| Cr v ! Ni II sn foett 5;”5:‘;"‘ ield point | Efongation'? ;‘5‘5‘5 AV f 3 [(mpac Specimen Size)
(a) 2100 | %1600 | %100 X000 %106 peys— % il e e
T6R5-1/2K38 e IV I KNG 539 451 L)
G000FT 2o 9.440 IEE ik T s s s = 21 078
TRV 1/0%0E s apl : . ) E S f4d Toh RN =
fgﬁ%‘l:;ﬁ%w L M‘m:i 4?.:152 L7y 14l oi | 17 2 15 13 33 540) 429 24,
S 7 S 5% 2 8 537 114 ERR: B
123674 = 171 i
s sa280 17 b B 13 ._% W 3 sl 2.
24678 120 @ o4a B 2 o i s 512, 407] 25.5 wals
H.00FT 2 123676 6?,442 6 18 B0 15 g 7] i 3 32 515 405 25,
AAR=-1 72X’ A 7 e L 24 ] i £91 o R ——
:gxef,\.;(;_; J12sb6i "--'3.352’*_ i 8 o 14 2 gy 31 6?8 ::é ::
1 127687 2| 1 . 660, 430 25.5
%‘"g,x‘),%gé L 177682 3.933 18 18 65 127 19 5 12 34 543 424 26.00
! 7 L i - - 540 419 27.08
'}g’:q;;’sg i 177683 8,489 1 17 63 1! 4 j@, 5 i 35 Baal 42 26 0
BRTX . 62 ‘ 25 544l A2 RN 078
2 E 7| 68 G
0,005 177684 ao,aggl N RIRE B i e I Y 268 079
6% . 5 2 HT 2 540) 428 TR0 07
10.00 FT 177688 | oo gsgl 18 15 B4 10 g 1 3 gl 4o 280 079
536
ISUB TOTAL 201 538
(Note) (1) Ceq (CE=C+Mn/6+Cr/5+V/5+Mo/54Ni/ 1 5+Cu/15) (2) Gauge length © 200 mm (3) Yield Ratia = YP/TS
1
j C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BECN MADE AND TESTED IN ACCORDANCE WITH THE
. L3 ABOVE SPECIFICATION AND ALSO WiTH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

General Manager of QA Team

HMS | 102(A)-3a E &8]0] gl BOlo) ARREE 03 2 uiC] (QRcode scaner App - Greal)

Ad(210%297)



Conirant mo f i * HY” {0 Dﬁi

e e ———— MILL TEST CERTIFICATE g

Customer DUFERCO STEEL

3, Junpbong-daerd, Dong gu,

LiE_N.O__n S S Heaif}iﬁu_”" ) [slt:}1ﬁor|.4(]0f?1:?, S Korea

P/O No. 42201411 G311 Cerliticate No. We01a1103009 - 9

Commodity H-BEAM Ciass Cert. No. i
WA ASTM AR72 GAO/AGY2Z/ s T

Specitication CSA 350W Date ot Issue 2014-11-17

e Chemical Composilion (%) Tansile Test Impact Test (Y-notch)
' e - : - Remarks
Dimensions Cu | Mo | Al 1 Tensie . " B . 2
No. cls 5 an |ept) Y . -] 3 o . S siy
(kg) x100 X000 | x100 x 1000 =100 N/mim? % ) c

16X7X36 - 5 ; p 25 2 4 534 424 27.5 0.79
40.00 FT F 177689 | aoes| UV B4 24 9 T 4] o 4 'Y 33 533 420) 280 0 7d

16X7 %76 | 2of i 25 3 4l R 532] 409 2708 077
40.00 F1 - e 25,46?{ ‘Yo ee 9 0 g g g § 1y 3 528l 406 278 0.7
| 16X7X50 j P 13 ; 7 B B ; 538 434 255 0B
40.00 F1 1A | digend Y 19000 29 § "8 o el oM 8g T 26.00 0 a0)
TEX7ATC o 57) G S A e G e e 545 447 4.0 0ai - -
40,00 FT I 177642 510 ' O1H B3 24 g 10 18 4 13 32 548 443 L
TREI¥BN 2 A LT i) 424 2 4 . L B52) A7 EENL B ™
45.0‘3 T - 177643 35,25",} 7 iS5 B3] 26 & EET 1 4 K 32 650 245 i oa
16X7X50 . 1 ) 23] 2] 4 556 444 24.00 0.80
40.00 FT ik QO?L b i R Q R T 248 080
TEX7X50 3 L] I p 553 445 245 0 E0
40.00 FT FI77646 | 2721) V7] 9 63 19 4 4 Sgfiagl 4 M AL Tes]l 4 240 o0&
T6X10~174X67 24 L - B A s 514 02| 250 0.7 s
Ragia E 178005 | oq 15| 19 19 5B 35 13 d g o (9 32 1A Pres = o
16X10-1/4X67 12 25 2 7] T 512 40 26.0f 078 e
30,00 FT £ 178006 | qyeapf 1] T4 SY 2H T T qgf ol 8 1) 30 518 40 249 074

104
SUB TOTAL 175,906}
Tnme) (1) Ceu: (CE=CAHMN/6+CriS1V/5+Mo/5+Nif 15+Cu/15) {2} Gauge length @ 200 mm (3) Yield Ratio = YP/TS
4 T T
C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGCE WITH 1HE-
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

General Manager of G.A Team

HMS 1 102(A}-3a E & Solof 2l sholof] AMES) = o1 Ge] (QRcode scaner App ¢ ‘Qreal) A4{210x287)
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MILL TEST CERTIFICATE

Cuslomer DUEERCO
4 [i3. Junghong-daera, Dong—gu,
iR N B Head Office  finchean.401-712, 5. Koren
P/O No. 329014110311 Cettilicate No. HO0141103200 - 10
Commodity H-BEAM Class Cert. No.
_ ASTM AG7D (35040027 T e
Specificalion CSA 350W o Date of issue 2014-11-17
—_— Chemical Composition (%) Tensile Test Impact Test {(V-notch) &
Dimensions . Culdo | AT - Tonsle 1. i . . emarks
&legm Heat N, s C|si an p I S| hi C? v f ND l 8n [cet! SI:;T::*! Yield point| Elongation'! ;:Q:ﬁ ave 1o P 3 finpact Specimen Size)
(kg) X 100 w1000 | xion #1060 ®<100 N/mm? TR I A 1
21 X8-1/4X62 2 19] e{ p 25 2 7 530 390 2408 0.74
40,00 FT 177540 | vios0l "4 'Y 69 25 § T 43 a1 q ¥ sl se 250 074
YR 14%E0 = 37 ] o -7 5 . 510 EEl 6.0 0.76 - i
40.00 F1 e b A8) Taneodd ' A 8 2RISR Ty g ge W Y a8 504 a2l 259 o7
[F1XB-174%62 e 178432 o 16 14 &1 22l & 21 4 7 d 1d 29 498 KEL 2900 0.7
40.00 F1 i 10,125 - N T 7l 10 12 501 392) 28.5 0.7
PUMA-T/4XEes ™ L, Kk H 279 5 5i6 408 6.0 0.78 )
40,00 1 £ 78NS | opypa] 17 14 5% 92 o pafeiqgmiy . 13 511 396 27.0] 07
5TXA-1/4X03 : = 73 T N =571 TOA e S
=!:,‘.f;G e S 78420 3&561 18 14 a5 Z8f i e R 5 13 33 ] bz
ZTXE-1/2%XA44 r! 3 A ) 43
i0 c0rr I 177860 302] 17 19 84 25 11f "o L g a4 17 a3t : it
57 X6-1/2%44 28 35 T2 : 178
Pl E 177866 2230a] V7] 14 52 280§ O 5 13 4 12 31 e 45
2IX6-1/2Xa4 N 63} ol el & 332y i 551 447] =
40.00 FT E 177867 | sop7al ' 19 59 24 8 T o 14 413 s8] 44
FTX6~1/2%44 T 53 P e 31 4 P T 528 431
40 00 FT E 177868 | 43 pg4) 19 1Y 57 26 g 9o 1 4 1 3 530) 424
240)
SUB TOTAL 241 836
(Note] (1) Ceq: (CE=CHMn/6+C1/5+V/I5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm (3) Yield Ratio = YP/TS
P 1
C A /' n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
R e ABOVE SPLCIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of G.A Team |
- A4{210%297)

HMS 1 102(A)-3a

WAL an
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G E S N

8 Bolol 2iE atelof ArgslE 0l3Yult] (QRcode scaner App - Grear)
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MILL TEST CERTIFICATE STEEL

DUFERCO
3, Junghong-daero, Dong-gu,

HGhe. I | Head Olfice hricheon 401-712, G Koren

P/O No. 20014110311 Cerlificate No. 1201411 ; ;

Commadity H-BEAM Class Cerl. No.

B ASTM AS72 (350/A997/ o i o

Specilication CSA 350W Date of Issue 2014-11-17

— Chemical Composition (%) Tensile Test mpact Tast {V-notch) o
Bimensions T ' TCuTMoT Al 11 Tensie L. s Remarks
H = o ; Ity o {1} : § o g s % % oy e
& Length eat No _— o] ] Si iMn P ! Slnilert v [ Nb lf Sn |ce Sirengih Iled point Ivlr}f"i']"m_lt.‘. ;‘:{'}g AVG | 1 2 i 3 [impact Specimen Size)
(ky) X100 %1060 x100 %1000 x100 Nimm? % ('} ©

21 X6-1/2X44 S 36 BA 31 2 4 520 42
40 00 F1 E 177869 28 72 15 14| 55 231 8§ 1ol 12 14 4 12] 30) P 494
AVGEFR T - a s G B i : T oot . B
40,00 FT R X771 I T I M T I T Y O O - O Tt
21X6~1/2X44 =4 9 16 : 27 2 E 526 436
40.00 FT 177873 1 o708 '7] 19 59 28 § L BB 4 3 eed a3y
5 T36-1/3%44 T ] I B 128 2 4 i B 52 PR S
40 00 FT E 177874 2 304 8 4 51 ig; 7 g p 19 4 12 31 a7
STRG—172) 5 i __ I = 7 i
ARl RS R I A T b P i

o, 78 ; ;
[PTYE-172%44 . 1 ; 29 2 - ang
40 00 FT it 177880 798 18 13] 51 26/ o s 11 13 & 13 29 407
[21X6-172¥Xd4 ‘ 49 = 27| adbededi 410 i -
40,00 FT E 178335 | 5910z] 19 1Y 59 27 10 T Dglglfi 3 1y 28 411
21 X6-17/2X44 - 34 3 2 4 S . 410
140.00 FT E 178336 27,132 18 13| 54 28 10 1 13 4 l? 30, 508 406
P1X6-1/2X44 g 27 230 2 f 534 407
40 00 FT £ 178371 21 546 16 18 54) 18 g a g 14 7 LAl 29 529 403

175
SUB TOTAL 139,650
(Note} (1) Ceq: {CE=C+Mn/8+Cr/5+V/5+Mo/5+Ni/ 15+Cu/ 15} (2} Gauge lenglh © 200 mm (3) Yield Ratio = YP/TS
B T e .
C A/]n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
- L ABOVE SPECIFICATION AND ALSQ WITH THE REQUIREMENTS CALLED FOB THE ABOVE ORDER
General Manager of Q.A Team
A4{210x297)

HMS | 102(A)-3a
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Contraci Mn

MILL TEST CERTIFICATE

-

HYUNOR
STEEL

(Note) (1) Ceq: {CE=C+Mn/6+Cr/5+V/6+Mo/S+Ni/151(1u/15)

(2) Gauge length * 200 mm

Gittommy DUFERCO

G No, Head Office SRR

P/O No. | 320014110311 Coricate No. 1201 iT‘

Copmodily H-BEAM . Class Ceil. No. ‘

Specitication g‘é:\!\g%&éf GRbindey bélg of Issue 2014-11-17 -
. i o Chemical\C?n;:'xosltkz: (%) - Tensile Test Impact TESE,W_MEF‘“M Sl
;"f;:u‘:;s Heat No. o j En Mn| P |8 Lr:"fl,:? ¥ ;Nh l sn Jcet! éi:?i:;}kl‘fu?({uillli(unga:mn‘?l HT::?) AVG | i ] 2 3 {impact Specimen Size)

fkg) X100 % 1000 <100 %1000 %100 N/mm? % () C

N AR EEEE RN EE KN B

A EEEEE R e

N lear EEEEEERFEEEER -

fl";;[”“ € 177R50 | g ute FEETEE S P T v L o S I

ookt [E1778ss 505‘3{ CEEEERE " EEES  IEE

g_‘;'ffé;'ﬁ-’Xf*U E 177860 rosa) 17 10 54 28 1] P BEEAT 4 12 3 S’;‘% i 2a ood

Al A EEEEREE I EE N

A AP EEEEE R R E N

SUB TOTAL ,??,'gj

(3) Yield Ralio = YP/TS

7. C. Ahn J

General Manager of Q.A Team

HMS 1 102(A)-3a

-3

A2 150N

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

# Ealo] B aiolo] AFREIE ui3 Y] (QReede scaner App . 'Qrea’’)
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Contiact No H HYLIN =
e i MILL TEST CERTIFICATE
Cusiomer DUFERCO ETE EL
63, Junghong-daero, Tiong-gu,
L/C No. fmad Owl'l?ce ncheon, 401-712, S Korea
PO No. 322014110311 Cerlilicale No. IHRO1 41103200 - 13
Commodity H-BEAM Class Cerl. No,
T ASTM ABT2 GHOIABEST T
Umcmcmmn CSA 350W Daie of issue 2014=11-17
I Pioces Chemical Composition {%) Tensile Test Impact Test (V-notch) .
Dimensions = e Cu [ Mo [ A - Tensie |, . iy (WP Lo | = =1 emarks
Heat No. C|&i{mMn|P I 5 ; ‘ Nb , sn [ceM] . In@ld point} Flangation'® | Yield | AvG i 2 3 [mpast Specimen Size)
& Length Weights ] MG v B Strengih ] T p SRR o m,: s
{kg) x100 % 1000 * 100 %1000 X100 Nimm? % () C
21 X6~1/2X57 o 18] [ 24) 3 & 51g] 404
20,00 F1 E 177808 | 1ge12] 'q 'Y 5§ 18 9 RE T G s I
STNE - TFRAT 4 i a3 5 p . 504 302
L6 00 BT k177809 aaae] V14 8 Y o d & 13 a4 17 3 503 39
ZTX12-174X101 12 J 28 9T H 531 37
40.00 FT proesaar Lavae| 19 1) OF 2 18 g il B N3 g S
P4 XEA68 L A s 151 1 . 19 2 4 : 543 44p -
4000 F1 ¥ 520796 18,511 i 200 67 8 B 7 P 4 i1t 33 5&_5 442’
PAYONER e Ar ks a il 14 2 5 7 . 580, 448
40,00 F7 iy UL G0 3,702 e 18 6L 33 7 21 26, o P00 a0 5E7 443"‘
24XaX68 6 24 2 4 P e 5571 446 7
110,00 FT N 025804 7.404 18 19 64 211 10 o 13| o8 4 124 34 559 a4
24 XAXGE 11 ; 22 Eiduavdll - B4Bl 473
4000 1 NO2SBIO | vzsra] 19 19 59 23 17 W ol ael q ] 3 sadl and
24 X9X68 1 2 2 G - 541 410
5l
40,00 ET N 025811 1934 19 171 69 23] 11 12 27 § 19 36 540 4001
ZAX9X5E 12 3 2 & ik TEED 388 =
40 00 FT N 026378 14,808 20 14 65 24 11 8 12 15 3 14 36 617 376
82
SUB TOTAL 103,954
(Note) {1) Ceg: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) {2) Gauge length : 200 mm (3) Yield Ratio = YP/TS
N T R
C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
» . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q. A Teamn
IMS 1 102(A)-3a # 7 B = S otod gl =holol] AL S oiA1 2| C (QReode scaner App @ ‘Qreal’) Ad{210x297)
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HYLIRGHEI

E S L a el ol i
1 MILL TEST CERTIFICATE Y STEE
Cusloine DUFERCO L
’ " 63, Jungbong-dasio, Dong =g,
L/C No. ?!ead Oﬁ'k:e Ircheon 401 =717 8 Korea
BN 322014110311 Certilicale Ne. 1201411 14
Comimodiy H-BEAM Class Cart. No.
S ASTI AB70 GBOIAGEH/ e =
Speciiication | CSA 350W Dale of lssue T J
—_— Chamical Composition (%) Tensie Test Impact T;; (V-notch) 2
: : S < — =i ) - = & — emarks
D!meﬂSlm‘lS Heat No. ‘ C{S [Mn| P i 5 2 [ﬁ? 5 Nb f Sooee't :Tui e Yield poini] Flongation'®’ | Vield | AVG i } 2 I 3 fmoact Specimen Size)
& Lengt Weights l M | i v — - .”)il)c-\u Ratio ! i
k) X100 | %1000 | %160 <1000 <o Rt | % 0 c
CAORoR o 32 34 4 B 5a7) 394 27 074
et N026379 | g gogl 18 14| 66 31| 11 E‘ 5 B B 3¢ b o =
AAXEEE T a5 &2 i i EE I ) R RN R 535 384 R TR, S s
5.00 FT PUICHAEN. | sl W M) G 26 A0 [ N T O M IO~ 373 27.0f 072
TAYOX68 5 1) B A T - B 518 380| 370 7A
40,00 1 NO2G3BI | qp5a0) 19 "4 69 24 4 g 4o ¢ 3 19 F  gal 3 27 0.73
ZAXOVER e i - R S 7 | R . 505 370 T HTD =
40.00 FT FO20082 | aesd M 19 99 T 9 o v a3 " M s a3 27 074
SANGYRR B el o s R A ) 521 AgETT R i
40,60 1] PR (i N O T Pl M T T . T T s 516 368 28 ©.71
P4 AOXBE S—. i7 28 g 5 625 383 70 6.7
10.00 FT N O263B8 | oo,976] 'H M 67 28 10 T 45 g4 4 1] 39 g 381 238 073
5 aXGX6E _ 43 bL: | 5@‘ 2BH 0TS
Pt N 026389 | o ool 18 18 B8 31f A ) gl __es 12 33 810 369 i et
2 4XOX68 ;| 26 2 ; g 526 388 270074 R
40,00 £1 N 026390 | g gyl 19 200 66 29 7 g ,d 348 5 516 36% 284 079
2AX9XB4 21 i L7 ] 7 7 ‘ 562 446 25.00 0.79 )
40,00 FT NO25777 | aaqpa] 19 '8 65 28 8 ol 45 o5 4 1] 36 5570 442 240 079
N 195
SUB TOTAL 246,750
Note) (1) Ceq: (CE=CH+Mn/6+Cr/51V/5+Mo/5+Ni/154Cuf15) {2) Gauye length © 200 mm (3) Yield Hatio = YP/TS
C A /} n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
% . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q.A Team

" HMS 1102{A)-3a

& Gl 82 Aloll AbEs: ol el (QReade scaner App @ Qreal’)

A4(210%297)



T — S—

Contract No i i HYU FIBQI
JE " S o | .
[ ————— MILL TEST CERTIFICATE
Customer DUFERCO STE EL
63, Junghong-daero, Dong-qu,
s S G incheon,401-712, 5. Korea
P/O fo. 322014110311 Certificate No. 20141103200 - 15
Commodity H-BEAM Class Cart, No.
ASTM AG72 GhHU7AGED] — e e
Specilication BRRISER bate of lssue 2014-11-17
Hioss Chamical Composition (%} Tensile Test Impact Test (V-notch)
) gl s — & Remarks
m&mlm?t?s Heat No Weights C |8 |Mny P IS Cr;.hx g? %I Nb l 5n ot sﬁ?ﬂfh Yield point £iongation*”’ ‘;«:;Ii:i AVG i [ 2 I 3 {impact Specimen Size)
S LU R PRI, MNP, K g
(kg) X100 1000 | x100 x 1000 %100 N/mm? % ) o
SAXGXAA 201 : 21 2 9 A 564 448} 24.00 079 ]
40.00 FT [NO25778 | a0 40 ' 1Y 64 27 19 T4 g 4 4 N 34 560 “GT 245l 080
EEREE T £ . 1 20 2 . 567 E Z3.H 87
40,00 FT NO2STIY | esosel 'Y "M %Y 2 4 g g 2 4 9 ¥ 62| 445 23.0 o7
24X9X84 e 20 3 & ) 563 446 24.5 079
Hg g N 025780 vgea] 19 19 6¢ 27 1 g 7 g 8 M @ 260 o Sl o
24X9XE4 11 I B s 565 A4 280 079 i
40.00 F1 N 025781 aos8] 29 ' G 2/ W o 4y g 8 1Y 37 s60] 442 2 0.79
FEFCITL e ) [ G, i ey N R " 5 A g 543 4571 3500 070 BT
40.00 FT VOZSTIL i ap gf TR B8 S o g 2’7 o8 @ sa0] 4z 2.9 078
51X0X04 = 75 ; a3 - ) 555 440 250 079
A N 025772 | o5 sgol 19 200 64 24] 11| ] .1% od! B ad el i e o7
FAXEX34 10 23 il " 652 439 25.0f 0.60)
10.00 FT NO25773 | 17.060] 1§ 20 69 27 1q Y wapvagl 4 10 eead a7 248 0.0
345304 2 I R y] 569 44 248 07
40.00 FT pUESTe 19 "y 16| o [V F 564 442 2a¢] 0.7
oaaxed 21 3 7 1 LN 570 447) 240 0.7§
10,00 FT ¥ 23125 g 2| 25 4 Y 38 566 445 23] 079
SUB TOTAL 161,250
(Note) (1) Ceq: (CE=C+Mn/G1CH/51V/5 Mo/54Ni/15+Cu/15) (2} Gauge length : 200 mm (3) Yield Rativ = YP/TS
= F
C A /, n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE
i v ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q A Tea

 HMS 1102(A)-3a % PREERENPTEMEET - & olof el Svlof AFEETE DLAQICIC (QAcede scaner App © Qreal) A4(210%x297)
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1 ECILE T | e = ﬂ YU {‘:"ﬁ IF"” i

W e o —] MILL TEST CERTIFICATE

Custames DUFERCC S5TEEL

il 63, Jungbong-daero, Dong-gu.

) L/C No. S — jfid DH_K'fWW ) lnr:l’ﬁpft.él’)lv 12, 8. Kotea

P/O No. 322014110311 Cerlificate No. U nota1ip3200 - 18

Commodity H-BEAM Ciass Cart. No.
e STV RS GETASS — . Sr—— o

pacification CSA 350W Dale ot Issue 2014~11-17
Pieces Chemical Comoosition (%) Tensiie Test Impact Test (V-notch)
Di ions ; CufMo | AT T Tena : SDUUTEE A Emee e Remarks
s”‘fe":ém st Weight N ] o iMﬂ e l 2 N'f C? v ] he I ba C['“] Sli;'::ﬁl I‘."ic!r} poit ‘:'Or'ﬂi”‘ﬁﬂl‘)} ;;elliﬂ AVG i T 2 ( 3 (mpact Specimen Size)
(kg) =100 1000 | X100 21000 *100 N/mm? % e e =
3A%3794 G ‘ 221 3 é{ 578 ELT: 230 0.78
40.00 FT N 025776 |45 354 19 19 68 23] 1 7ol 1d o 0§ M| 97 5750 asd 235 07 !
P m o 58 18 s 29 9 3 L 17 T T I i
iendil EEEY: B s B IO M IO . I O I 5
5AX 7560 2 L - - 507 37 25.$1 074
40.00 FT i % efqd a4 4 Y 8o a3 27.0] 074
2AXTHB? ) ; I T q : 5712 kLT 2501 075
40.00 FT E A7 IaT T g 1 4 g oA 5100 382 24.5 0.75
AV YA e BT - S E R, o 515 K%, 26.0] 077 g
40,90 1 it 27870 8 1o 9 1 ¥ £1g a8 255 .76 ' ;
ZAXTNG2 2 3 60! 385 265 0.76
40.00 F1 177883 T o 'd 43 4 19 29 5_%;1 387] 26.0] 0.75
EEVES T z 20 46 T TE3Y EE)] 250! 7 0.72
40.00 FT il rdgy (T BT G E R T I Lt A 245 073
24X7 62 5 s 4 [ 3 504 383 27.00 0.7§ g
40.00 FT | e REERE AL 508 s 26.5 0.76
24X %62 SRS 2 a 501 372 260 074
40.00 FT E 1rg L EEE I 506 374 265 074
SUB TOTAL
(Note} (1) Ceq: (CE=C+Mn/6+Cr/5+V/5tMa/5+Nif164Cu/15) {2) Gauge length : 200 mrm {3) Yield Rativ = YP/TS
T
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED S0R THE ABOVE ORDER

General Manager of Q.A Team

HMS | 102(A)-3a * £ W Bojo] gl sfglofl ALRLIE 0]A YN {QRcode scaner App - ‘Qreal’) A4{210%297)

EAVEL 12 15



: ; r = e

= | MILL TEST CERTIFICATE | ebde ol

Cusivmer DUFERCO STEEL

/G No. I R

P/O No. 222014110311 Cerlificate No iH20141 103208 - 17

Commodily [ -BEAM Class Cert. No. a
iim_;licahon éé,;h;;"DSWJ G50/an82/ . Date of Issue B 2014-11-17 T

Chemical Composition (% Tensile Test =
r—”‘“"‘“"’”*’ Haha, | ¢lsifun[p s ]C0 o] M }Nb sn et | Jenste L o] Yietd ‘"‘""“‘ = (\i’ “""‘h’_ i Specinen
Kt wagen | S L% o7 [ s TRTET ST [ Toef ot ot s v [ 1 | 2 ] 5 oo
(kg) %100 X1000 [ x100 *1000 x 100 Nimm? % () =
AN I EEEEEE N RN !
AR RN ECER I L
R TN EECEEE R R o & Ed )
- 2%5::? - i o
{ i | : i i i
(Note) (1) Cea: (CE=C+Mn/6+Ci/54 WSrMn!GiNiJ151(?u!Iﬁ) (2) Gauge length : 200 mm (3) vield Ratio = YP/TS
T 1
j‘ C A An WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
P e ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

General Manager of Q.A Team
‘HMS 1 102(A)-3a i 2 Bolof ghet Siglol AL S| 0J 3 9UIT] [QReode scaner App - ‘Qreal’) A4{210x297)
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